This .pdf document is bookmarked

POWERMATIC

Operating Instructions and Parts Manual
CNC Routers

Models PM-2X2R and PM-2X4SP

(router not included)

PM-2X4SP

Powermatic

427 New Sanford Road

LaVergne, Tennessee 37086

Ph.: 1-855-336-4034 Part No. M-1797022

www.powermatic.com Edition 4 12/2017
cnc@powermatic.com Copyright © 2017 Powermatic


Tom Gauger
This .pdf document is bookmarked


15.1.1 PM-2X2R Assembly | — Exploded View

33



15.1.2 PM-2X2R Assembly Il — Exploded View

34



15.1.3 PM-2X2R Assemblies — Parts List

Index No Part No Description Size Qty
T PM2X2R-1...cooiiiiiiienn. Handheld Controller............cooooiiiiiiieeieeee RichAuto-A11E ............. 1
2 i PM2X2R-2......coceviiieens Controller Cable............ccoociiiiiii e VW-1/30V/80°C ............ 1
3 PM2X2R-3......ccooviiiieenn. Electric Cabinet ASSembIy...........ooiiiiiiiiis e 1
31, PM2X2R-3-1 ...oeveiieeee FUSE ..o T0A i 3
32 PM2X2R-3-2 ......cccuueeee. FUSE. .o BA 1
33 PM2x2R-3-3.......cccccveeee. E-Stop SWItCh......cooviiiiii e E2R1RAB .....ccoeiiiee, 1
34 PM2x2R-3-4 ..........cc..c.... Power SWitch ... A204F-2E20QHG-U...... 1
4o PM2x2R-4 .......ccovveeeeee. Power Cord ....... cocooiiiiiiiiiii 14AWGx3Cx2100L, Plug type B ..... 1
5 e PM2X2R-5......ccooviiiieen. ToOl TOUCh-Off PUCK.......eeiiiiii e e 1
10 i, TS-1503081 ......covvvveeee Hex Socket Head Cap Screw............................. M6-1.0x35L ................... 4
I I PM2X2R-11..cccoiiiiieenn. Front Motor HOIAEr .........coiiiiiiiie s e 1
12 e, PM2X2R-12.....cccccueeeeee. Rear Motor Holder ASSEMDIY ........coiiiiiiiiiiiiiiiies e 1
13 e PM2X2R-13.....cccoeeeee. Z-Axis Linear Guide...........cccceevrieiiiiiiee e, 15x13x220L ......cueeeeee 2
14 . PM2X2R-14........ccocuvee. Z-Axis Ball SCrew ..........cccocviiiiieiiiiiicceieeeee M16xP5 ,L=282.5.......... 1
15 . TS-1501051 ..o Hex Socket Head Cap Screw .........ccccoevceerennee. M4-0.7x16L ........c........ 20
16 e, FO05235......cooiiiiiiieen. Hex Socket Head Cap Screw ........ccccceevceeeennee. M3-0.5x16L .....ccoeeennnnns 6
17 s TS-1550011 ..cooviiiienne FlatWasher ... @3.2x7x0.5t ..o 10
18 e PM2X2R-18......cccceeeeee. Limit SWitCh ... DA-1805N0.................... 3
19 e, TS-1502101 ..covvevvveeees Hex Socket Head Cap Screw............................. M5-0.8x45L ................... 4
20 . PM2X2R-20.........cccuuveee. Z-AXiS MOTOr S@aL........ i e 2
21 i, PM2X2R-21.....ccoeiiieen, CoUPliNG .. SCT-20C.....ccceeiviieeens 3
22 s TS-1501041 ..o Hex Socket Head Cap Screw ........cccccoeveeeennen. M4-0.7x12L ......cceeeeenn. 15
23 e PM2X2R-23.........ccccuveeen. Stepper Motor.........ooviiiiii e TK268D-02A5................ 2
24 ..., TS-1501011 oo Hex Socket Head Cap Screw ........cccceevceeeennee. M4-0.7x6L .......ccoeerrnnnns 4
25 ., TS-1501031 ...ccvvvveeeen. Hex Socket Head Cap Screw........cccoeecvvvvveeeennn. M4-0.7x10L .......cev..... 10
26 .. PM2X2R-26.................... Rubber Pad ........ccooociii e B12x8 MM ..o 1
27 oo TS-1502031 .....ovvvveeenennn. Hex Socket Head Cap Screw........ccoeecvvvvveeeennn. M5-0.8x12L .....cevveeennnnens 7
28 e PM2X2R-28...........c..c.... X-Axis Ball SCrew .........cccceiiiiiiiiiie e M16xP10,L=795............ 1
29 i PM2X2R-29.........ccccuveeee. X-Axis Linear GUIde.........cccooveiniiiiiiiieieeiiieeee 15x13x700L .....covuvveennes 2
30 e PM2X2R-30.......ccccccueeee. X-AXiS Slide S€aL.....ceiiieiii e e 1
31 i, PM2X2R-31......cccecvrnenn. X-AXiS MOVING GaNIIY .....coiiiiiiiiiie e eeee e e e e 1
32 i PM2X2R-32......cccccecueeee. Left SidE COVET ..ot ee —eeeee e e e e e e e eeeee e 1
33 PM2X2R-33.......ccccovveeen. Stepper Motor.......c.ooiiiii e TK266D-02A5 ............... 1
34 TS-1520041 ... Hex Socket Head Cap Screw .........cccceevcieeennee. M4-0.7x6L .........cceeeenn. 12
35 .. PM2X2R-35........ccccuvveee. B 1] o 38 (010 £ o SRRSO 1
36 e PM2X2R-36..........cceeee... Truss Head Phillips Screw.........ccccoeeceeeicenennee M4-0.7x10L .......oeeennee. 6
38 . TS-1531012 ... Round Head Phillips Screw........cccccoovvcvvveeeneennn. M3-0.5%6L .......ceveeeennnns 4
41 s PM2X2R-41.....cccoveiieen. X-Axis Drag Chain Seat Upper..........coociiiiiiiiies e 1
42 oo PM2X2R-42.................... X-Axis Drag Chain Seat LOWEN ..........ccccuiiiiiieeies ciiiiiiee e eeieiee e e 1
43 e TS-1550021 ....cneveeeee FlatWasher .........ooooiiiiie e, @4.2x10x0.8t .............. 13
44 ... TS-2361041 ..o Lock Washer.........oocueviiiiieiiiieee e M4 13
45 TS-1550031 ..o FlatWasher ..o, @5.2x12x1.0t ... 4
46 ..o TS-2361051 ....covveeee Lock Washer.........oocueviiiieiiiiiee e M5 4
47 e PM2X2R-47......cccceueee. X-Axis Drag Chain..............ccoooviiiin. A0450.21 KR52-658mm...... 1
48 ..o PM2X2R-48.................... Limit Switch Fixed Plate ...........coooiiiiiis e 2
49 ... TS-2361031 ....cvvveeeeenn, Spring Washer.........oooociiiiiieiiiee e M3, 4
50 .. TS-1520021 ..o Hex Socket Head Cap Screw........cccceeeeeeeneen. M3-0.5x6L ........cceveennnn. 10
51 i PM2X2R-51.......ccevneeen. Right Side COVEr .......oiiiiiiiiii s e 1
53 i TS-1514041 ..o Hex Socket Flat Head Screw............ccoccoeeeneee. M6-1.0x25L .......ccec..... 28
54 i PM2X2R-54.........cccuuee. MDF Spoil Strip, Side ........ccocoiiiiiiiiiiiee, 630x65x25.4 mm .......... 2
55 i PM2X2R-55.......cccccueeee. MDF Spoil Strip, Middle.........ccccoeviiiieeieee. 630x80x25.4 mm .......... 5
56 ...cccuueeenn. PM2X2R-56.................... Table Assembly ..o 989x145.3x40 mm ........ 1
57 e PM2X2R-57.....cccceveeeeee. Square NUt 3 ... M6B-1.0.cceeieeeiieee 31
58 . PM2X2R-58...........ccveee.. Y-Axis Linear Guide...........ccceeviiiiiiniieieiniieees 15x13x820L .....ccuvveenes 2
59 TS-1501061 ......eeeenenne Hex Socket Head Cap Screw ........cccceeeeeeennen. M4-0.7x20L ................. 44
60 ...ccennnn. PM2X2R-60.................... Square NUt 2 ... M4-0.7 oo 28
61 . PM2X2R-61.......ccccueeee. Y-AXiS Slide S€at.....cei i e 1
62 ... TS-1503061 .......cccveeeeeeee Hex Socket Head Cap Screw............................. M6-1.0x25L ................... 6
63 . PM2X2R-63..........cceeee.... BaSE i e —ae e e e e e e e e neeeeneeas 1



Index No Part No Description Size Qty

63-1........... PM2x2R-63-1................. Powermatic LOgo.........cccveiiiiiiiiiiiiiiiieee, 242x89x15 mm ............. 1
63-2........... TS-0207041 ....cvvevenne Socket HD Cap SCreW.........cooovvveieiniieeiniieeeee 1/4"-20UNCx3/4............ 2
64 ..o TS-1550041 ....cceveennee. FlatWasher .........oooiiii e MB ... 35
65 TS-1503051 ....coevvvveeees Hex Socket Head Cap Screw...................o......... M6-1.0x20L ................. 16
66....ccnne PM2X2R-66.................... Y-AXiS Bearing Seat ........coooiiiiiii e e 1
67 e PM2X2R-67........cccccueee.. Y-Axis Drag Chain........cccccoiiiiiiiiiciiece, L=987 ..o,
68 ..o PM2X2R-68.................... Y-Axis Drag Chain Fixed Plate A.........ccooiiiiiies e 1
69 ..o PM2X2R-69.........cccueee.. Y-AXis Ball SCrew .........cccooviiiiiiiiiiiieccen M16xP10,L=810............ 1
70 e, BB-6901Z7.........cccuee... Bearing ......ooi e #6901ZZ ... 1
[ T TS-1502051 .....ccovvveee Hex Socket Head Cap Screw............................. M5-0.8x20L ................... 2
T2 . PM2X2R-72.......ccccuveeee. Base Rear Plate ... e 1
72-1 . PM2x2R-72-1 .......cccuveeen. Cable A For 110v Power Cable..........ccoociiiiiiiis i 1
72-2........... PM2x2R-72-2.................. Cable B For Step MOtor/SEeNSOr .........oiiiiiiiiiiiis e 1
T3 i, FO09506..........ccceeennn. Hex Cap SCrew.........ccooooeeeiiiiiii M10-1.5x45L ................. 4
T4 . TS-1550071 ..coconeeeennee WaSher ....oooiee e B10.2x25x2t ..o 4
75 . PM2X2R-75......cccceeeeeee. JLIE= 1o (= o T USSR 4
78 e, TS-1503041 ....coovvvveees Hex Socket Head Cap Screw............................. M6-1.0x16L ................... 3
79 . PM2X2R-79.....ccccceeeeeeen. Y-Axis Drag Chain Fixed Plate B..........cccooiiiiies oo, 1
80 ..o PM2x2R-80 .........cccvveeen. Retaining RiNG ........cueviiiiiiiiieee D12 1
81 i PM2x2R-81 .....cccceevueeee. o o3 (1 T T8 0 SR 3
82 ... PM2x2R-82 .........cccuuveee. T o= L= SR PRERRR 3
83 e PM2x2R-83 .........cccuveee. Cable ENtry Plate........ooo ot et 1
83-1...ceee. PM2x2R-83-1................. Tool Touch-off Receptacle .........c..c.cooevvvviennennn. N1535 ... 1
84 .. PM2x2R-84 .........cccuuee. X Axis Drag Chain Seat COVEN ........cccciiiiiiiiiie e 1
.................. PM2X2R-HP1................. Hardware Package 1 (not shown) (see sect.7.1 to identify).........cc.c.cneee
.................. PM2X2R-HP2................. Hardware Package 2 (not shown) (see sect.7.1 to identify) .............cccc......
.................. PM2X2R-HP3................. Hardware Package 3 (not shown) (see sect.7.1 to identify).........cc...cnee

36



15.2.1 PM-2X2S Stand Assembly — Exploded View

102

113(20)

100 116(16) 41716
| <

)
0 ‘@ \ /)
/ ///,/ \\
—)

114

118
e

108

104(4)

A 4 \ ,/ /

/2 \ N \

LA "

/e / / \ \ \
W Y v \v

< ¢

N\ \

NN \
G\ N

—
=
-
[se]
o
-

105

106

37



15.2.2 PM-2X2S Stand Assembly — Parts List

Index No Part No Description Size Qty
64.............. TS-1550041 ......ovvveeeen. Flat Washer ........ccoocciieiiii e, MB ..o, 16
100............ PM2x2S-100 .................. Front Panel ... e 1
101 e PM2x2S-101 .................. CroSS BraCe.......uuiiiiiii it e 4
102 ............ PM2x2S-102 .................. REAIPANEL.....oiiiiiie s e 1
103 ... PM2x2S-103 .................. Y= 0= T (= RPN 4
104 ............ PM2x2S-104 .................. LeVeling FOOL .. ...t e e 4
105............ PM2x2S-105 .................. Open Side Panel .........oooueiiie s s 1
106 ............ PM2x2S-106 .................. Right Side Pane€l..........cccuviiiiiiiee s ceiee e 1
107 ............ PM2x2S-107 .................. Left Side Pan€l ...t s 1
108 ............ PM2x2S-108 .................. Tool Cabinet ASSEMDIY........coiiiiiiiiiiiiie s e 1
109 ............ PM2x2S-109 .................. TOOl CabiNEt BraCe.......ccccueiieiiiee ettt eeeee e e e e e e e e e e as 2
110 . TS-1482021 ... Hex Cap Screw.......ccoooeeeeiiiiiiiiii M6x12 ... 16
111 TS-1490041 .....oovveeeeen. Hex Cap SCreW........cvvveeeeeiieiiiiieee e M8X25 .......ccccviveeeeae 16
112, TS-1501031 ...cooevveeeee Socket Head Cap Screw ..............coooeeeee. M4x10.............. 4
113 .. TS-1481031 oo Socket Head Cap Screw ........cccccceeeiiieeeeiiieeene MEX12 .o, 20
114 ............ PM2x2S-114 .................. (70T a1 1g0] 11T gl = [o o] GRS PPRR 1
115 ., TS-2361061 ... LOCK WaSher........coccuvieiiiiee e MB ..., 16
116 ............ TS-1550061 ........ceeeeee.. Flat Washer .........coocciieiiiiciicieee e, M8 ., 16
117 e, TS-2361081 ........oenee. LOCK WaSher........cocuveeeiiiee e M8, 16
118 .. TS-2171012 oo Phillips Pan Hd Machine Screw.............cccccc....... MAXG ..o 2
.................. PM2X2S-HP................... Stand Hardware Package (includes # 64,110,111,114-118).......cccccceevennnn

38



	CNC Routers
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	1.1 Switch lock-out
	2.0 About this manual
	3.0 Table of contents
	4.0 CNC router features
	5.0 Specifications for Powermatic CNC Router Machines
	6.0 Glossary
	7.0 Setup and assembly
	7.1 Shipping contents for PM-2X2R
	7.2 Unpacking and cleanup
	7.3 Tools required for assembly
	7.4 Shipping contents for PM-2X4SP
	7.5 Unpacking and cleanup
	7.6 Tools required for assembly
	7.7 Assembling stand (all models)
	7.8 Installing router table on stand
	7.8.1 Lifting with forklift
	7.8.2 Lifting with hoist

	7.9 Completing assembly
	7.10 Installing router (PM-2X2R only)
	7.11 Installing top guard

	8.0 Electrical connections
	8.1 GROUNDING INSTRUCTIONS
	8.2 Extension cords

	9.0 Setup for operation
	9.1 Spoil board preparation
	9.2 Spindle setup (PM-2X4SP only)
	9.3 Router bit selection
	9.4 Dust collection

	10.0 Operations
	10.1 Controller overview
	10.2 Inverter (PM-2X4SP only)
	10.3 Operating procedure
	10.4 HOME position (machine origin)
	10.5 Moving router head
	10.6 Setting work origin
	10.7 Processing a file
	10.7.1 Speed ratio adjustment
	10.7.2 Spindle grade adjustment
	10.7.3 Pausing
	10.7.4 Stopping and breakpoint
	10.7.5 Power failure protection

	10.8 Advanced processing
	10.8.1 Array work
	10.8.2 Resume work
	10.8.3 Tool changing

	10.9 Data restore
	10.10 System updates

	11.0 Controller functions
	11.1 Keypad basic functions
	11.2 Frequent keypad combinations
	11.3 MENU key hierarchy and description
	11.4 “Advanced Processing” hierarchy

	12.0 User-maintenance
	12.1 General maintenance
	12.2 Coolant (PM-2X4SP only)
	12.3 Lubrication
	12.4 Additional servicing

	13.0 Additional accessories
	14.0 Troubleshooting PM-2X2R and PM-2X4SP CNC routers
	14.1 Mechanical and electrical problems
	14.2 Controller function problems

	15.0 Replacement Parts
	15.1.1 PM-2X2R Assembly I – Exploded View
	15.1.2 PM-2X2R Assembly II – Exploded View
	15.1.3 PM-2X2R Assemblies – Parts List
	15.2.1 PM-2X2S Stand Assembly – Exploded View
	15.2.2 PM-2X2S Stand Assembly – Parts List
	15.3.1 PM-2X4SP Assembly I – Exploded View
	15.3.2 PM-2X4SP Assembly II – Exploded View
	15.3.3 PM-2X4SP Assemblies – Parts List
	15.4.1 PM-2X4S Stand Assembly – Exploded View

	16.0 Electrical Connections for CNC Router
	16.1 Main circuit diagram – model PM-2X2R only
	16.2 Main circuit diagram – model PM-2X4SP only
	16.3 7-Pin Cable Connector
	16.4 26-Pin Cable Connector
	16.5 Handheld controller connections
	16.6 Patch board connections
	16.7 Patch board I/O descriptions

	17.0 Warranty and service



